For Green Machine Parts Call 606-678-9623 or 606-561-4983

Page 1 of 16

GE25 Edger UT-26102

Accessories

o~

i
1
-
P
o
I'¢
KT

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

GEZ25 Edger UT-26102 Page 2 of 16
Accessories
Ref#  Part Number Qty S/P/F  Description
1  UPO00579 1 TOOL KIT
2  UP02906 1 BLADE
UP02944 1 BLADE (50 per box)
3 G07830 1 EXACT MIX(TM) 16 oz
4  G08582 1 S EXACT MIX(TM) 2.6 oz
5 DGO07828 1 GOGGLES
6 DG07829 1 EAR PLUGS
?7  UP03079 1 DECAL KIT Not Shown

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

Page 3 of 16

GE25 Edger UT-26102
Air Filter, Carburetor & Fuel Tank

[ o e e e e

M

-

fo o

\ o O 3\ \
A

T
\An? .iW/
ﬂ@ zm mem* %
m \wauw,z,w
mxm\mnm\ )0
\Mmmw;x

NK

N
-
v\/?

&8

\
/

/‘ g
mv\m Qv

=
I l\ -
S

(2}

-

AU P |

[m e s e n o e e e e e

_
_
_
_
_
_
_
-
_
_
_
_
_
_
_

—
/nnui\\

b et e e — ..._!

[m e e e s e e

o -3
\\‘,Ww IIIIIII -

/4.}

\.‘ (ﬁlﬂlﬁ o \v
\ my \MM vmﬂmwmmw

Am 1111111 wé%u&

T

¢ }:»(

_
_
_
_
| #
_
_
_
“ VWW
|
_
_
_
_
_
_
_F

_ —
p— _

f—

N, !n..;..!ﬂ.l//

— )

\o -l

mmr..lllllln @

-

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

GE25 Edger UT-26102
Air Filter, Carburetor & Fuel Tank

Page 4 of 16

Ref#  Part Number Qty S/P/F  Description
1 UP00873 1 FUEL TANK ASSEMBLY
2 PS00520 1 FILTER-Fuel
3 PS00734 1 TUBE
4  PS00522 1 S  CAP-Retainer
5 UP02946 1 /P CAP-Fuel
6 PS00833 1 CLAMP, Hose
7 UP00481 1 /P BUMPER KIT
8 UPO00515 1 AIR FILTER ASSEMBLY
9 UP02947 1 /P FILTER, Air
10 PS00703 2 SCREW (M5 x 62) Torque Specs 8-12
In/Lbs, .9-1.4 Nm
11 PS01663 1 SCREW, Tapping (M4 x 8) Torque Specs
17-27 In/Lbs, 1.9-3.1 Nm
12 PS01363 1 /P WASHER
13 PS01362 1 /P CHOKE PLATE
14 PS01361 1 CHOKE LEVER
15 UP02885 1 CARBURETOR ASSEMBLY
16 PS00699 1 GASKET-Carburetor
17 PS00610 1 INSULATOR-Gasket
18 PS00650 1 S PRIMER BULB
19 PS00785 1 SCREW (M5 x 14 W SW) Torque Specs

17-27 In/Lbs, 1.9-3.1 Nm

WWW.mymowerparts.com



Page 5 of 16

For Green Machine Parts Call 606-678-9623 or 606-561-4983

Driveshaft Housing & Blade Guard

GE25 Edger UT-26102

N
//
‘3_.
. r
// f//{
/IIYI...
2
RN
WWMNIV //,/
A
N w R
.mw,wv N _v
VN
) @
g ;
Q=
\ N REHEE™
/”/I/// _ﬂﬂ/,MWWlfv7 /// \\ BN
\\ N // /"” e //
AN I
NN M/M#”, J
AN T <l ﬂﬂn,duw
PR ey Y
- Jl-.llHuunI&\ A\ \ P
ey
) N
- \ \ -
- .lll Vﬂ / _/ AUL

WWW.mymowerparts.com




For Green Machine Parts Call 606-678-9623 or 606-561-4983

GEZ25 Edger UT-26102 Page 6 of 16
Driveshaft Housing & Blade Guard
Ref#  Part Number Qty S/P/F  Description
1 UP00559 1 DRIVESHAFT ASSEMBLY
2 PS00725 1 SHAFT, Flexible
3 PS00795 1 SPACER, Flex Shaft
4  UP00570 1 GEAR HEAD
5 PS00552 1 BOLT, Oil (M6 x 8) Torque Specs 61-91
In/Lbs, 6.9-10.3 Nm
6 PS00555 1 WASHER, Flange
7  PS00556 1 WASHER, Cupped
8 PS00452 1 NUT(MB) Torque Specs 148-164 In/Lbs,
16.7-18.5 Nm
9 PS00554 1 SCREW, Socket Hd (M5 x 25) Torque Specs
44-60 In/Lbs, 5.0-6.8 Nm
10 PS00553 1 /P SCREW, Socket Hd (M5 x 12) Torque Specs
44-60 In/Lbs, 5.0-6.8 Nm
11 UP00572 1 WHEEL ASSEMBLY
12 PS01040 1 SPACER
13  PS00767 2 WASHER
14  PS01039 1 WASHER, Spring
15 PS00496 1 BOLT, Hex Hd (M5 x 50) Torque Specs 7-17
In/Lbs, .8-1.9 Nm
16 UPO00574 1 BLADE GUARD ASSEMBLY
17  PS00672 1 PLATE, Adjusting
18 PS00575 1 PLATE, Mounting
19 PS01371 3 SCREW (M5 x 16) Torque Specs 20-30
In/Lbs, 2.3-3.4 Nm; Red 262 Loctite Required
20 PS01373 3 SPACER
21 PS01374 1 DEFLECTOR
22 PS00536 1 WASHER
23  PS00683 1 SCREW, Pan Hd
24  PS00580 1 KNOB, Depth Adjust
25 PS01039 1 WASHER, Lock
26 PS00767 1 WASHER, Flat

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983
Page 7 of 16

GE25 Edger UT-26102

Engine

.y,,ﬂuu/ \
_ Nm\ I~ '\
_ / &" w /,/

{
© \ A e N :
\ \ W Wr”n\,’\ /V
\ RN A\ ,..\/ \
e /\)
/h o “ . A\ % Am\mwv \
- (V/ \ < i/
NSO \/m,,‘ AN = e . Y
/}yq A,/Ammmm/ﬁ : ON _ nﬂ / -] Amm/ \ /
» A, ,,V/V,V/v/w% M\ g A NI Mw,ﬂvm.wyv,, \
- It O Sl () e R | A i — \“\1 \
o Ny T\ W =T \
& /M itz ad _ ﬂ/ _mm; ——— ...-,“,.ﬁ A \
¢ A/ \ o - N .A@w o ,_
N\ | &N Loy s
\ e B .._w;, \ww K
\ N =N
/ < \ wm mmwm.ym,mw%l 3]
\ \ h——Lgy
\ \ |
\ \ @) |
/, / /
,/ N
« 15} \/v
\ <N =
§ ﬁf.lvrll!.w”. WW\)
\. A
-l e I/ a}r /”
_ ~ ~ Am S M,
I~ ~\ R
_ A NN\ ”“”ll...llv /
_ / A!- Mw ~
e g SEINL W
| e
_ ./, { 2 y %) ~ o~
_ /,,w
_
_ ,
| i W \
_ ﬂ/ o0 .0,// \
_ \ o @d- 10 /
”"uﬂnnﬂnl — - /

—

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

GEZ25 Edger UT-26102 Page 8 of 16
Engine
Ref#  Part Number Qty S/P/F  Description
1 UP00568 1 CYLINDER ASSEMBLY
2 PS00581 2 GASKET-Heat Dam
3 PS00574 1 GASKET-Cylinder
4  PS00840 2 SCREW-Socket HD (M5 x 20 W SW) Torque
Specs 54-70 In/Lbs, 6.1-7.9 Nm
5 PS00685 1 INSULATOR-Carburetor
6 PS00674 1 GASKET-Muffler
7  UP00492 1 PISTON ASSEMBLY
8 PS00843 2 RING-Retaining
9 PS00677 1 RING-Piston
10 PS00488 1 /P BEARING, Wrist Pin
11  UP00472 1 CRANKCASE ASSEMBLY
12 PS00823 1 GASKET-Crankcase
13 PS00824 3 SCREW (M5 x 25) Torque Specs 32-48
In/Lbs, 3.6-7.9 Nm
14  UP00561 1 HEAT DAM ASSEMBLY
2 PS00581 2 GASKET-Heat Dam
15 PS00610 1 GASKET-Carburetor
16 PS00852 2 SCREW-Socket Hd Torque Specs 54-70
In/Lbs, 6.1-7.9 Nm
17 PS00608 1 WIRE-Ground
18 PS00645 1 CRANKSHAFT COMPLETE
19 PS01147 1 STUD, Crankshaft
20 UP00481 1 /P RUBBER BUMPER KIT

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

R

_
B
v ]
4

5 |
/ |

Page 9 of 16

’

_
_
_
| ;
| ..\ ”_
| U
TN\ O |
_ _/i, \\, A |
CRY NN \ |
| N\ \ |
. \\ )
\ __
\
" _n-----v--,,..,,, \ __
\ __
_ // o fomet™ __
\
| \ .--y __
_ \ __
_ _va, / < — I
I |
/RS
L e \R-. |
/
A\ W
S /7 , )
3 AJ AR
S AN 1 M,_m )
55 ¢ Qe
~ 2\ \ 7
mV hwl \_i n“-ﬂ.l“xl“ll“”lll v
w o ‘\\ W mwu_ n
0 A.H.va ..i\ \“
0 < 7 1
of, D

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

GEZ25 Edger UT-26102 Page 10 of 16
Exhaust System
Ref#  Part Number Qty S/P/F  Description
1 UP00563 1 MUFFLER ASSEMBLY
2 PS00674 1 GASKET-Muffler
3 PS00585 2 SCREW-Socket Hd (M5 x 45) Torque Specs
60-70 In/Lbs, 6.8-7.9 Nm; Red 262 Loctite
Required
4  PS00513 1 INSULATOR-Muffler

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

Page 11 of 16

GE25 Edger UT-26102

Ignition, Rotor, Clutch & Isolator

| \,V {

~—

_, /Aﬂnuunuu.

-

0

Y

IH- -

\\

\\

'- ;\\

-\
s \
— .

lq)

V-

————

V\W\\

e

ﬂll}
.um

_
|
_
_
_
|
_
_
_
_
|
_
_
_
|
_
| e .---/ Sy
| \C

L cee

©w

N

|
_
_
|
_
_
_
_
_
_
_

B b=
\w >~
v \wl |

A (.x

/Aﬁ- \”_._,\
/vf {
/7~ R
[ A=)
)

e

fio- ~

/
/‘

U

V) e 0 o o a

2.2 SN
k. A&“V \" 7§ vv

4

u._/ A mmwuN-.....i M_ “,. A-ui- m//

\_”

o b e 0 2§

|
_
_
_
_
,.n,,, < \\ “
_
_
_
_

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

GE25 Edger UT-26102
Ignition, Rotor, Clutch & Isolator

Page 12 of 16

Ref#  Part Number Qty S/P/F  Description
1 UP00478 1 IGNITION KIT
2 PS00593 1 MODULE-Ignition
3 PS00856 1 CAP-Plug
4  PS00499 1 SPRING-Plug Cap Torque Specs 17-27
In/Lbs, 1.9-3.1 Nm
5 PS00595 1 GROMMET
6 PS00857 2 SCREW ASSEMBLY (M4 x 20) Torque
Specs 17-27 In/Lbs, 1.9-3.1 Nm
7  UP02950 1 /P SPARK PLUG Torque Specs 136-156 In/Lbs,
15.4-19.9 Nm
8 PS00597 1 SLEEVE
9 UP00797 1 ROTOR
10 PS00731 1 CLUTCH
11 UP00564 1 CLUTCH DRUM KIT
12 PS00508 1 SNAP RING
13  UPO00567 1 ENGINE COVER - Clutch Side
14  PS00733 3 SCREW ASSEMBLY (M5 X 20 SW) Torque
Specs 35-45 In/Lbs, 4.0-5.1 Nm
15 UP00479 1 DRIVESHAFT ISOLATOR
16 PS00600 1 INSULATOR
17 PS00601 1 INSULATOR
18 PS00598 1 BRACKET
19 PS00599 1 BRACKET
20 PS00518 2 SCREW, Socket Hd (M5 x 18 SW) Torque

Specs 17-27 In/Lbs, 1.9-3.1 Nm

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983
Page 13 of 16

GE25 Edger UT-26102

Starter

m\ NNy
\ ( Ww\,
O CREA N
( m}/ﬂ, /N””mm@vww wm AP
\ )V s
N\ ) % ) JV fw
N\ A/
émaammmwmmw >
= 1
=" 1

_7 V.\““un..

\
\ Y .
_7 = - AA _i_mn./““:..ual —_——— ._u_ -\
_7 im( V _ | & >0 S _/
_ﬁ.i i!._ — mnn - “‘vavﬁv I \
— _— ] ] \
_m, .Alr\ WHW\\““\\H"H"HI/ l /;
g - \“NNMM“W.“.WHHMIIW | ,,4/
=) I—e
(@ \
.7
T f{.”“-ﬂ.w““M“mm“W.n/ e h\....I.lll,/
L= \...}\ [\
A
/”M/”,/ N\ /

W,,v,,,

—————

\\....llll

V,-- )
5 v
“, (

-

" ——— e,
~

/

l\\ v,

Il.\.\\ \ ﬂ\ !\‘

\\\

l\-\\

7 \
.V \ ,f

N

WWW.mymowerparts.com

— — ——— —— — —



For Green Machine Parts Call 606-678-9623 or 606-561-4983

GEZ25 Edger UT-26102

Page 14 of 16

Starter
Ref#  Part Number Qty S/P/F  Description
1 UP02900 1 STARTER COMPLETE
2 PS00845 4 SCREW-Socket Hd (M5 x 18 W SW) Torque
Specs 35-45 In/Lbs, 4.0-5.1 Nm
3 PS00565 1 SPRING
4  PS00566 1 PULLEY
5 PS00567 1 SCREW, Set
6 PS00475 1 ROPE-Starter
7 PS00568 1 /P GRIP
8 PS00715 1 SCREW-Tapping (M5 x 18) Torque Specs
15-25 In/Lbs, 1.7-2.8 Nm
9 UP00469 1 STARTER CUP ASSEMBLY
10 PS00712 1 RATCHET
11 PS00478 1 SPRING-Return
12 PS00479 1 E-CLIP
13 PS00569 1 BOLT ASSEMBLY
14  PS00650 1 S PRIMER BULB

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

Page 15 of 16

GE25 Edger UT-26102
Throttle & Front Handle

g
i

h

|
/

O
¢

_
_
_
_
_
_
_
_
_
_
<
_
_
|
_
_
|

b e e e o e -

- -—

/
//
\\m%\\

M,,u Iy

(===

N i

W0 -
-

_
_
|
_
_
_
_
_
_
_
_
*
_

Q
TN IIIIM”..IJ
N T )
o .I.memmmf\vwl_”\u
- F o
/
- ™~
- A

gl

! = mﬁ
. " \,
i

b _ !

Py /7

S—

L e e et e e e

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

GE25 Edger UT-26102
Throttle & Front Handle

Page 16 of 16

Ref#  Part Number Qty S/P/F  Description
1 UP00467 1 CONTROL LEVER ASSEMBLY
2 PS00461 1 THROTTLE-Trigger
3 PS00462 1 LATCH-Trigger
4  PS00463 1 CLAMP
5 PS00464 1 CLAMP
6 PS00561 1 CABLE-Throttle
7  PS00564 1 SWITCH ASSEMBLY
8 PS00466 1 SPRING
9 PS00467 1 SPRING
10 PS00468 2 SCREW Torque Specs 15-25 In/Lbs, 1.7-2.8
Nm
11  PS00469 2 NUT
12 PS00470 4 SCREW-Tapping Torque Specs 15-25
In/Lbs, 1.7-2.8 Nm
13 PS01032 1 LOCK-Throttle Start
14  UP00600 1 HANDLE ASSEMBLY
15 PS00799 1 BOLT, Cross Recessed Torque Specs 15-25
In/Lbs, 1.7-2.8 Nm
16 PS00861 1 NUT, Flange
17 PS01148 1 SPACER

WWW.mymowerparts.com



